Test Report for Bevi ¢ Report No. EW0071-2 July 25, 2022

Bureau Veritas Consumer Product Services Inc. Work Order - W0071

Radiated Emissions Electric Field 1m Distance EUT Power Input - 120VAC 60Hz

6-18GHz Vertical Data Test Site- CH 2

Notes: Conditions - 22.7°C; 51.2%RH; 1020mBar

802.11g Mid Ch Test Engineer - Ryan M. Brown

Data Rate: 48 Date of Test - 5/24/2022

With Mods

Adjusted Pk Lim: Adjusted Av Lim:
Raw Peak Raw Avg | Correction Peak FCC_pt15_20 Worst Peak Avg FCC_pt15_20 Worst Avg
Frequency Reading Reading Factor Amplitude 9_Peak |Peak Margin|Peak Results| Margin Amplitude | 9_Average | Avg Margin | Avg Results Margin Antenna Height | EUT Azimuth
(MHz) (dBuv) (dBuv) (dB/m) | (dBuv/m) | (dBuv/m) (dB) (Pass/Fail) (dB) (dBuv/m) | (dBuv/m) (dB) (Pass/Fail) (dB) (em) (errren)

11709.4 44.5 35.9 9 53.5 83.5 -30 PASS 44.9 63.5 -18.6 PASS “ 95
14164.9 42.4 32.7 11.6 54 83.5 -29.5 PASS 44.3 63.5 -19.2 PASS 00 "
17939.6 45 343 17.3 62.3 83.5 -21.2 PASS -21.2 51.6 63.5 -11.9 PASS -11.9 00 o

6 — 18 GHz Vertical

i i — Peak Scan Data, 1MHz RBW, 3MHz VBW Work Order, . N0011

Bureau Veritas Consumer Product Services Inc. EUT Power Input - 120VAC 60Hz

Test Site - CH2

— Peak Limit: FCC_pt15_209_Peak Conditions - 22.7°C; 51.2%RH; 1020mBar
Test Engineer - Ryan M. Brown

Date of Test - 5/24/2022

EUT Maximum Frequency - 5250

¥ Average Data, 1MHz BW
Radiated Emissions, Electric Field, 1m Test Distance

618GHz Vertical Antenna Polarity Average Limit: FCC_pt15 209 Average

— Marginal Level
TE Used: EMI Chamber 2, MXE 2033, 0037, 2610, 2682, 2474, 8449, None, None, None

Amplitude (dBuV/m)

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency {Hz)
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.12, Profile Version 15 May, 2019.

802.11g Mid Ch
Data Rate: 48

With Mods
6 — 18 GHz Vertical
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Test Report for Bevi ¢ Report No. EW0071-2

July 25, 2022

6-18GHz Horizontal Data
Notes:

802.11g Mid Ch

Data Rate: 48

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 1m Distance

Work Order - W0071
EUT Power Input - 120VAC 60Hz
Test Site- CH 2

Conditions - 22.7°C; 51.2%RH; 1020mBar

Test Engineer - Ryan M. Brown
Date of Test - 5/24/2022

6-18GHz Horizontal Antenna Polarity

Radiated Emission, Electric Field, 1m Test Distance

Peak Limit: FCC_pt15_209_Peak

Average Limit: FCC_pt15_209_Average

Marginal Level

Test Site - CH2

Conditions - 22.7°C; 51.2%RH; 1020mBar
Test Engineer - Ryan M. Brown

Date of Test - 5/24/2022

With Mods
Adjusted Pk Lim: Adjusted Av Lim:
Raw Peak Raw Avg | Correction Peak FCC_pt15_20 Peak Test | Worst Peak Avg FCC_pt15_20 Avg Test Worst Avg
Frequency | Reading Reading Factor Amplitude 9_Peak |Peak Margin| Results Margin Amplitude | 9_Average | Avg Margin Results Margin Antenna Height | EUT Azimuth
(MHz) (dBuv) (dBpv) (dB/m) (dBuV/m) | (dBuv/m) (dB) (Pass/Fail) (dB) (dBuV/m) | (dBuv/m) (dB) (Pass/Fail) (dB) (om) (degroes)

117223 44.8 36 9 53.8 83.5 -29.7 PASS 45 63.5 -18.5 PASS ©2 3

14595.8 41.8 33.5 11.1 52.9 83.5 -30.6 PASS 44.7 63.5 -18.8 PASS " s
17890.7 42.6 34 16.8 59.5 83.5 -24 PASS -24 50.8 63.5 -12.7 PASS -12.7 s 290

6 — 18 GHz Horizontal
i i Peak Scan Data, 1MHz RBW, 3MHz VBW Work Order - W0O0T1
Bureau Veritas Consumer Product Services Inc. o z £ EUT Power Input - 120VAC 60Hz
7 Average Data, 1MHz BW

EUT Maximum Frequency - 5250
TE Used: EMI Chamber 2, MXE 2093, 0037, 2610, 2682, 2474, 8449, None, None, None

Amplitude (dByV/m)

Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.12, Profile Version 15 May, 2019.

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.

Frequency (Hz)

802.11g Mid Ch
Data Rate: 48
With Mods

6 — 18 GHz Horizontal

Radiated Emis ble
Date: 16-May-22 Company: Bevi Work Order: W0071
Engineer: Ryan M. Brown EUT Desc: Bevi Countertop 1.0 EUT Operating Voltage/Frequency: 120VAC 60Hz
Temp: Humidity: Pressure:
Frequency Range: 18-26.5GHz Measurement Distance: 1 m
Notes: 802.11g Data Rate 48 EUT Max Freq: 5250MHz
FCC Class B High Frequency - FCC Class B High Frequency - Average
Antenna Peak Average Preamp Antenna Cable Adjusted Adjusted Peak
Polarization Frequency Reading Reading Factor Factor | Factor | Peak Reading Avg Reading Limit Margin Result Limit Margin Result
(H/V) (MHz) (dBLV) (dBuY) (d8) (dB/m) (dB) (dBuV/m) (dBpV/m) (dBuV/m) (dB) (Pass/Fail) (dBuV/m) (B) (Pass/Fail)
No Emissions found in this range
Table Result: - by --- dB Worst Freq: - MHz

Test Site: EMI Chamber 2

Analyzer: Rental SA#4
CSsoft Radiated Emissions Calculator v 1.017.222
Adjusted Reading = Reading - Preamp Factor + Antenna Factor + Cable Factor

Cable 1: Asset #2323 Cable 2: ---

Antenna: 18-26.5GHz Horn

Preamp: 18-26.5GHz

Copyright Curtis-Straus LLC 2000

Bureau Veritas Consumer Products Services Inc.
One Distribution Center Circle, #1 o Littleton, MA « TEL (978) 486-8880 « FAX (978) 486-8828
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Test Report for Bevi ¢ Report No. EW0071-2 July 25, 2022
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Test Report for Bevi ¢ Report No. EW0071-2 July 25, 2022

802.11G High Channel Data Rate

Bureau Veritas Consumer Product Services Inc. Work Order - W0071
Radiated Emissions Electric Field 3m Distance EUT Power Input - 120VAC 60Hz
Top Peaks Vertical 1-6GHz Test Site-CH 2
Notes: Conditions - 22.2°C; 51.8%RH; 1003mBar
802.11g High Ch Test Engineer - Ryan M. Brown
Data Rate: 48 Date of Test - 5/19/2022
With Mods
Adjusted Pk Lim: Peak Limit Av Lim: Margin to Average Average
Raw Peak | Correction Peak FCC_pt15_20( Marginto | Peak Limit Worst FCC_pt15_20( Average Limit Test | Limit Worst | Antenna
Frequency Reading Factor Amplitude 9_Peak Peak Limit | TestResults| Margin 9_Average Limit Result Margin Height |EUT Azimuth
(MHz) (dBuv) (dB/m) (dBuv/m) | (dBuv/m) (dB) (Pass/Fail) (dB) (dBuv/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
1979.75 52.4 -10.4 42 74 -32 PASS 54 -12 PASS 100 221
3173.88 49.8 -6.4 434 74 -30.6 PASS 54 -10.6 PASS 100 124
5752.63 50.4 -2.2 48.2 74 -25.8 PASS -25.8 54 -5.8 PASS -5.8 300 158

1 — 6 GHz Vertical

— Peak Scan Data, 1MHz RBW., 3MHz VBW Work Order - W0071

Bureau Veritas Consumer Product Services Inc. EUT Power Input - 120VAC 60Hz
. TopPedis Test Site - CH2
Radiated Emissions, Electric Field, 3m Test Distance — Peak Limit: FCC_pt15_209_Peak Conditions - 22.2°C; 51.8%RH; 1003mBar

e Test Engineer - Ryan M. Brown
A Limit: FCC_pt15_209_A
Peak Data 1-6GHz Vertical Antenna Polarity e L e R Date of Test - 5/19/2022
— Marginal Level EUT Maximum Frequency - 5250

TE Used: EMI Chamber 2, MXE 2093, 0037, 2682, 2610, 2474, 2111, 2116, None, None
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Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency (Hz) 802.11g High Ch

Adjusted Amplitude = Raw Reading + Corr Factor. Data Rate: 48
Tile Version: 7.4.4.12, Profile Version 15 May, 2019. With Mods

1 -6 GHz Vertical
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Test Report for Bevi ¢ Report No. EW0071-2

July 25, 2022

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions Electric Field 3m Distance
Top Peaks Horizontal 1-6GHz

Notes:

802.11g High Ch

Data Rate: 48

Work Order - W0071
EUT Power Input - 120VAC 60Hz
Test Site-CH 2

Conditions - 22.2°C; 51.8%RH; 1003mBar

Test Engineer - Ryan M. Brown
Date of Test - 5/19/2022

With Mods
Raw Peak | Correction | Adjusted Pk Lim: Marginto | PeakLimit | Peak Limit Av Lim: Marginto | Avglimit | AvgLimit Antenna
Frequency Reading Factor Peak FCC_pt15_20( Peak Limit Results Worst FCC_pt15_20( AvgLimit Results Worst Height |EUT Azimuth
(MHz) (dBuv) (dB/m) (dBuv/m) | (dBuv/m) (dB) (Pass/Fail) (dB) (dBuv/m) (dB) (Pass/Fail) (dB) (cm) (degrees)

1170.25 50.1 -14.2 359 74 -38.1 PASS 54 -18.1 PASS 200 60
1980 55.3 -10.4 44.9 74 -29.1 PASS 54 -9.1 PASS 200 60
2147.63 48.6 -8.6 40 74 -34 PASS 54 -14 PASS 300 159
5740.5 49.5 -2.2 47.3 74 -26.7 PASS -26.7 54 -6.7 PASS -6.7 200 27

1 — 6 GHz Horizontal

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 3m Test Distance

Peak Data 1-6GHz Horizontal Antenna Polarity

Peak Scan Data, 1MHz RBW, 3MHz VBW
Top Peaks

Peak Limit: FCC_pt15_209_Peak
Average Limit: FCC_pt15_209_Average

Marginal Level

Work Order - W00T1
EUT Power Input - 120VAC 60Hz

Test Site - CH 2

Conditions - 22.2°C; 51.8%RH; 1003mBar
Test Engineer - Ryan M. Brown

Date of Test - 5/19/2022

EUT Maximum Frequency - 5250

TE Used: EMI Chamber 2, MXE 2093, 0037, 2652, 2610, 2474, 2111, 2116, None, None
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Frequency (Hz)

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.12, Profile Version 15 May, 2019.

802.11g High Ch
Data Rate: 48
With Mods

1 — 6 GHz Horizontal

Bureau Veritas Consumer Products Services Inc.
One Distribution Center Circle, #1 o Littleton, MA « TEL (978) 486-8880 « FAX (978) 486-8828
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Test Report for Bevi ¢ Report No. EW0071-2 July 25, 2022

Bureau Veritas Consumer Product Services Inc. Work Order - W0071
Radiated Emissions Electric Field 1m Distance EUT Power Input - 120VAC 60Hz
6-18GHz Vertical Data Test Site- CH 2
Notes: Conditions - 22.7°C; 51.2%RH; 1020mBar
802.11g High Ch Test Engineer - Ryan M. Brown
Data Rate: 48 Date of Test - 5/24/2022
With Mods
Adjusted Pk Lim: Adjusted Av Lim:
Raw Peak Raw Avg | Correction Peak FCC_pt15_20 Worst Peak Avg FCC_pt15_20 Worst Avg
Frequency Reading Reading Factor Amplitude 9_Peak |Peak Margin|Peak Results| Margin Amplitude | 9_Average | Avg Margin | Avg Results Margin Antenna Height | EUT Azimuth
(MHz) (dBpv) (dBuv) (dB/m) | (dBuv/m) | (dBuv/m) (dB) (Pass/Fail) (dB) (dBuV/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (em) (errren)
11710 46.4 35.8 9 55.4 83.5 -28.1 PASS 44.8 63.5 -18.7 PASS 200 55
14451.4 43.1 33 11.4 54.5 83.5 -29 PASS 44.4 63.5 -19.1 PASS ua 2
17856.9 43.7 345 16.9 60.7 83.5 -22.8 PASS -22.8 51.4 63.5 -12.1 PASS -12.1 0o 24
6 — 18 GHz Vertical
Bureau Veritas Consumer Product Services Inc. ~=iReak;Stanlata ;IMHZROW. JMHZ VBVY ‘E"[loTr:S\::;rlﬁ‘::.OnD?:zo\fAc o
¥ Average Data, 1MHz BW e
Radiated Emissions, Electric Field, 1m Test Distance — Peak Limit: FCC_pt15_209_Peak Conditions - 22.7°C; 51.2%RH; 1020mBar

Test Engineer - Ryan M. Brown
Date of Test - 5/24/2022
EUT Maximum Frequency - 5250

A Limit: FCC_pt15_209_A
6-18GHz Vertical Antenna Polarity Hemage. M PR AR Average
— Marginal Level
TE Used: EMI Chamber 2, MXE 2093, 0037, 2610, 2682, 2474, 8449, None, None, None

Amplitude {dByV/m)

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency {Hz)
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.12, Profile Version 15 May, 2019.

802.11g High Ch
Data Rate: 48

6 — 18 GHz Vertical
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Test Report for Bevi ¢ Report No. EW0071-2

July 25, 2022

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 1m Distance
6-18GHz Horizontal Data

Notes:

802.11¢g High Ch
Data Rate: 48

Work Order - W0071
EUT Power Input - 120VAC 60Hz
Test Site- CH 2

Conditions - 22.7°C; 51.2%RH; 1020mBar

Test Engineer - Ryan M. Brown
Date of Test - 5/24/2022

With Mods
Adjusted Pk Lim: Adjusted Av Lim:
Raw Peak Raw Avg | Correction Peak FCC_pt15_20 Peak Test | Worst Peak Avg FCC_pt15_20 AvgTest | Worst Avg
Frequency Reading Reading Factor Amplitude 9_Peak |Peak Margin| Results Margin Amplitude | 9_Average | Avg Margin Results Margin Antenna Height | EUT Azimuth
(MHz) (dBpv) (dBuv) (dB/m) | (dBuv/m) | (dBuv/m) (dB) (Pass/Fail) (dB) (dBuV/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (em) (degress)

11678.5 44.8 356 9.1 53.9 83.5 -29.6 PASS 44.7 63.5 -18.8 PASS " 3
144353 42.6 33.1 113 53.9 83.5 -29.6 PASS 44.4 63.5 -19.1 PASS bt ™
17975.4 43.5 344 17.4 60.9 83.5 -22.6 PASS -22.6 51.8 63.5 -11.7 PASS -11.7 " 4

6 — 18 GHz Horizontal

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 1m Test Distance

6-18GHz Horizontal Antenna Polarity

— Peak Scan Data, 1MHz RBW, 3MHz VBW

¥ Average Data, 1MHz BW

— Peak Limit: FCC_pt15_209_Peak
Average Limit: FCC_pt15_209_Average

— Marginal Level

TE Used: EMI Chamber 2, MXE 2093, 0037, 2610, 2682, 2474, 8449, None, None, None

Work Order - W0071

EUT Power Input -

Test Site - CH 2

120VAC 60Hz

Conditions - 22.7°C; 51.2%RH; 1020mBar
Test Engineer - Ryan M. Brown
Date of Test - 5/24/2022

EUT Maximum Frequency - 5250

Amplitude {dByV/m)

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.

Tile Version: 7.4.4.12, Profile Version 15 May, 2019.

Frequency (Hz)

802.11g High Ch
Data Rate: 48
With Mods

BUREAU
VERITAS

6 — 18 GHz Horizontal

Bureau Veritas Consumer Products Services Inc.
One Distribution Center Circle, #1 o Littleton, MA « TEL (978) 486-8880 « FAX (978) 486-8828
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Test Report for Bevi ¢ Report No. EW0071-2 July 25, 2022

Radiated Emissions Table

Date: 16-May-22 Company: Bevi Work Order: W0071
Engineer: Ryan M. Brown EUT Desc: Bevi Countertop 1.0 EUT Operating Voltage/Frequency: 120VAC 60Hz
Temp: Humidity: Pressure:
Frequency Range: 18-26.5GHz Measurement Distance: 1 m
Notes: 802.11g Data Rate 48 EUT Max Freq: 5250MHz
FCC Class B High Frequency - FCC Class B High Frequency - Average
Antenna Peak Average Preamp Antenna Cable Adjusted Adjusted Peak
Polarization Frequency Reading Reading Factor Factor | Factor | Peak Reading Avg Reading Limit Margin Result Limit Margin Result
(H/V) (MHz) (dBLV) (dBuV) (d8) (dB/m) (dB) (dBuV/m) (dBpV/m) (dBpV/m) (dB) (Pass/Fail) (dBuV/m) (dB) (Pass/Fail)
No Emissions found in this range
Table Result: - by --- dB Worst Freq: - MHz

Test Site: EMI Chamber 2 Cable 1: Asset #2323 Cable 2: --- Cable 3:
Analyzer: Rental SA#4 Preamp: 18-26.5GHz Antenna: 18-26.5GHz Horn Preselector:

CSsoft Radiated Emissions Calculator v 1.017.222 Copyright Curtis-Straus LLC 2000
Adjusted Reading = Reading - Preamp Factor + Antenna Factor + Cable Factor
18 — 25 GHz

Aot Spocnnim Analyaor . Seopt 54
T 1 -
Arrg Tope: Voltage
Trig: Fres Fun EwgiHald =100
PHI Fast g #
BGalmlow  Atzes 10 dB

AT N e

_mﬂﬁrfﬂ“ﬁlﬂﬂﬁ‘f""'” mrﬂ " ||'|""'r1|l.‘-1 '”H'"ﬁt‘ll i

Start 18.000 GHz Stop 26.500 GHz
Res BW (CISPR) 1 MHz WBW 50 MHz #Eweep ms (40001 pis)

VS0 i_ File =Eacresn_ 0040 png= soied Lﬂ:-iq.lll.

18 — 25 GHz
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Test Report for Bevi ¢ Report No. EW0071-2 July 25, 2022

802.11n Low Channel Data Rate MCS 2

Bureau Veritas Consumer Product Services Inc. Work Order - W0071
Radiated Emissions, Electric Field, 3m Measurement EUT Power Input - 120VAC 60Hz
Top Peaks Parallel 9-150kHz Test Site - CH 2
Notes: Conditions - 22.2°C; 51.8%RH; 1003mBar
802.11n Low Ch Test Engineer - Ryan M. Brown
Data Rate: MCS 2 Date of Test - 5/18/2022
With Mods
Adjusted Lim:
Raw Peak | Correction Peak FCC_pt15_20 Peak Test Worst

Frequency Reading Factor Amplitude | 9_dBuV/m |Peak Margin| Results Margin  |EUT Azimuth

(MHz) (dBuv) (dB/m) (dBuv/m) | (dBuVv/m) (dB) (Pass/Fail) (dB) (degrees)
0.009222 29.1 39.3 68.5 128.3 -59.9 PASS 225
0.019402 245 33.5 58.1 121.8 -63.8 PASS 225
0.037926 33 28 60.9 116 -55.1 PASS -55.1 315
0.049196 20.4 26.1 46.4 113.8 -67.4 PASS 45
0.074153 28.8 22.7 51.4 110.2 -58.8 PASS 180
0.130701 151 20.9 35.9 105.3 -69.3 PASS 135

9 — 150 KHz Parallel

. . Work Order - W0071 TV
Bureau Veritas Consumer Product Services Inc. — Peak Scan Data, 200Hz RBWY, 1kHz VBW -
EUT Power Input - 120VAC 60Hz & |2
+ Top Peaks Test Site - CH 2 | H
Radiated Emissions, Electric Field, 3m Measurement Conditions - 22.2°C; 51.8%RH; 1003mBar
— Limit: FCC_pt15_209_dBpV/m Test Engineer - Ryan M. Brown T8%e,
Peak Data 9kHz - 150kHz Parallel Antenna Orientation Date of Test - 5/18/2022 BUREAU
— Marginal Level EUT Maxi
aximum Frequency - 5250 VERITAS

TE Used: EMI Chamber 2, MXE 2093, 0067, 2682, 2610, 2474, 8447, None, None, None

Amplitude (dByV/m)

T 10K 100K 150K

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency {Hz) 802.11n Low Ch
Adjusted Amplitude = Raw Reading + Corr Factor. Data Rate: MCS 2
Tile Version: 7.4.4.12, Profile Version 15 May, 2019. With Mods

9 — 150 KHz Parallel
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Test Report for Bevi ¢ Report No. EW0071-2 July 25, 2022

Bureau Veritas Consumer Product Services Inc. Work Order - W0071
Radiated Emissions, Electric Field, 3m Measurement EUT Power Input - 120VAC 60Hz

Top Peaks Perpendicular 9-150kHz

Notes:
802.11n Low Ch
Data Rate: MCS 2

Test Site - CH 2

Conditions - 22.2°C; 51.8%RH; 1003mBar
Test Engineer - Ryan M. Brown

Date of Test - 5/18/2022

With Mods
Adjusted Lim:
Raw Peak | Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude | 9_dBuV/m |Peak Margin| Results Margin  |EUT Azimuth
(MHz) (dBuv) (dB/m) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)

0.009102 26.9 39.5 66.4 128.4 -62 PASS 225
0.020231 253 33.2 58.5 1215 -63 PASS 135
0.037944 32.6 28 60.6 116 -55.4 PASS -55.4 315

0.04921 21.6 26 47.6 113.8 -66.2 PASS 90
0.074089 28.6 22.7 51.2 110.2 -59 PASS 135
0.130535 15.9 20.9 36.8 105.3 -68.5 PASS 315

9 — 150 KHz Perpendicular

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 3m Measurement

Peak Data 9kHz - 150kHz Perpendicular Antenna Orientation

TE Used: EMI Chamber 2, MXE 2093, 0067, 2682, 2610, 2474, 8447, None, None, None

Amplitude (dByV/m)

A T A N T P |

Work Order - W0071

— Peak Scan Data, 200Hz RBWV, 1kHz VBW -
EUT Power Input - 120VAC 60Hz & )

+ Top Peaks Test Site - CH 2 i@;
Conditions - 22.2°C; 51.8%RH; 1003mBar

— Limit: FEC_pt15_209_dBp\V/m Test Engineer - Ryan M. Brown rrid
Date of Test - 5/18/2022

=t Marginalevel EUT Maximum Frequency - 5250

oK 10K

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.12, Profile Version 15 May, 2019.

Frequency (Hz) 802.11n Low Ch

Data Rate: MCS 2
With Mods

9 — 150 KHz Perpendicular
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Test Report for Bevi ¢ Report No. EW0071-2

July 25, 2022

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions Magnetic Field 3m Distance
Top Peaks Parallel 150-1000kHz

Notes:

802.11n Low Ch
Data Rate: MCS 2

Work Order - W0071

EUT Power Input - 120VAC 60Hz
Test Site - CH 2
Conditions - 22.2°C; 51.8%RH; 1003mBar
Test Engineer - Ryan M. Brown
Date of Test - 5/18/2022

With Mods
Adjusted Lim:
Raw Peak | Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude | 9_dBuV/m |Peak Margin| Results Margin  |EUT Azimuth

(MHz) (dBuv) (dB/s) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)
0.292 32.2 19.5 51.6 98.3 -46.7 PASS 0
0.54 21.5 19.2 40.6 73 -32.4 PASS 315
0.727 20.6 19.2 39.8 70.4 -30.5 PASS 45
0.803 20.3 19.2 39.5 69.5 -30 PASS 225
0.856 19.8 19.2 39 69 -30 PASS 270
0.978 20.5 19.2 39.7 67.8 -28.1 PASS -28.1 270

150 KHz — 1 MHz Parallel

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Magnetic Field, 3m Measurement

Peak Data 150kHz - 1MHz Parallel Antenna Orientation

Amplitude (dBuV/m)

+ TopPeaks

— Peak Scan Data, 9kHz RBW, 30kHz VBW

— Limit: FCC_pt15_209_dBpVim

—  Marginal Level
TE Used: EMI Chamber 2, MXE 2093, 0067, 2682, 2610, 2474, 8447, None, None, None

Work Order - W0071
EUT Power Input - 120VAC 60Hz
Test Site-CH 2
Conditions - 22.2°C; 51.8%RH; 1003mBar
Test Engineer - Ryan M. Brown

Date of Test - 5/18/2022
EUT Maximum Frequency - 5250

Db s S e B s S s Y e e o i o sl s do sl - e SRS -1+
|
L e T e . B e e L TR e B e -1+
|
T T T R Tt T e Tt T e ST T B B D -H4
|
150K M
Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency (Hz) 802.11n Low Ch
Adjusted Amplitude = Raw Reading + Corr Factor. Data Rate: MCS 2
Tile Version: 7.4.4.12, Profile Version 15 May, 2019. With Mods
150 KHz — 1 MHz Parallel
J‘wm{:
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Test Report for Bevi ¢ Report No. EW0071-2 July 25, 2022

Bureau Veritas Consumer Product Services Inc. Work Order - W0071

Radiated Emissions Magnetic Field 3m Distance EUT Power Input - 120VAC 60Hz

Top Peaks Perpendicular 150-1000kHz Test Site - CH 2

Notes: Conditions - 22.2°C; 51.8%RH; 1003mBar

802.11n Low Ch Test Engineer - Ryan M. Brown

Data Rate: MCS 2 Date of Test - 5/18/2022

With Mods

Adjusted Lim:
Raw Peak | Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude | 9_dBuV/m |Peak Margin| Results Margin  |EUT Azimuth

(MHz) (dBuv) (dB/s) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)
0.199 30.7 20.1 50.8 101.6 -50.8 PASS 270
0.293 32.2 19.5 51.6 98.3 -46.7 PASS 45
0.546 22.6 19.2 41.8 72.9 -31.1 PASS 45
0.753 204 19.2 39.7 70.1 -30.4 PASS 270
0.925 19.9 19.2 39.1 68.3 -29.2 PASS 315
0.987 19.9 19.2 39.1 67.7 -28.6 PASS -28.6 180

150 KHz — 1 MHz Perpendicular

Bureau Veritas Consumer Product Services Inc. ~ — Peak Scan Data, 9kHz RBW, 30kHz VBW ‘évg;kpg'wd::,nv:ﬂfnzwm 60Hz Crd)
+  Top Peaks Test Site - CH 2 | -

Radiated Emissions, Magnetic Field, 3m Measurement Conditions - 22.2°C; 51.8%RH; 1003mBar
— Limit: FCC_pt15_209_dBpV/m Test Engineer - Ryan M. Brown 7828,

Peak Data 150kHz - 1MHz Perpendicular Antenna Orientation . Date of Test - 5/18/2022
~ Marginal Level EUT Maximum Frequency - 5250

TE Used: EMI Chamber 2, MXE 2093, 0067, 2682, 2610, 2474, 8447, None, None, None

Amplitude (dBpV/m)

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency (Hz) 802.11n Low Ch
Adjusted Amplitude = Raw Reading + Corr Factor. Data Rate: MCS 2
Tile Version: 7.4.4.12, Profile Version 15 May, 2019. With Mods

150 KHz — 1 MHz Perpendicular
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Test Report for Bevi ¢ Report No. EW0071-2

July 25, 2022

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions Magnetic Field 3m Distance
Top Peaks Parallel 1-30MHz
Notes:

802.11n Low Ch

Data Rate: MCS 2

Work Order - W0071

EUT Power Input - 120VAC 60Hz

Test Site - CH 2

Conditions - 22.2°C; 51.8%RH; 1003mBar
Test Engineer - Ryan M. Brown

Date of Test - 5/19/2022

With Mods
Adjusted Lim:
Raw Peak | Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude | 9_dBuV/m |Peak Margin| Results Margin  |EUT Azimuth

(MHz) (dBuv) (dB/s) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)
1.423 18.6 25.5 44.1 64.5 -20.5 PASS 180
2.089 17.7 21.7 394 69.5 -30.1 PASS 225
2.739 17.2 19.5 36.7 69.5 -32.9 PASS 225
3.573 17.4 17.4 34.8 69.5 -34.8 PASS 0
4.143 18 16.1 34.1 69.5 -35.4 PASS 225

30 123 8.1 204 40 -19.6 PASS -19.6 180

1 MHz — 30MHz Parallel

Amplitude (dBuV/m)

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Magnetic Field, 3m Measurement

Peak Data 1-30MHz Parallel Antenna Orientation

+ TopPeaks

— Peak Scan Data, 9kHz RBW, 30kHz VBW

— Limit: FCC_pt15_209_dBpVim

—  Marginal Level
TE Used: EMI Chamber 2, MXE 2093, 0755, 2682, 2610, 2474, 8447, None, None, None

Work Order - W0071 TUVE

EUT Power Input - 120VAC 60Hz 4 ‘91
Test Site - CH 2 a d
Conditions - 22.2°C; 51.8%RH; 1003mBar

Test Engineer - Ryan M. Brown 1828
Date of Test - 5/19/12022
EUT Maximum Frequency - 5250

20t - - - o

w0p - - - -
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30

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.12, Profile Version 15 May, 2019.

Frequency (Hz)

10M 3oMm

802.11nLow Ch
Data Rate: MCS 2
With Mods

1 MHz — 30MHz Parallel
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Test Report for Bevi ¢ Report No. EW0071-2

July 25, 2022

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Magnetic Field 3m Distance
Top Peaks Perpendicular 1-30MHz

Notes:

802.11n Low Ch

Data Rate: MCS 2

Work Order - W0071

EUT Power Input - 120VAC 60Hz

Test Site - CH 2

Conditions - 22.2°C; 51.8%RH; 1003mBar
Test Engineer - Ryan M. Brown

Date of Test - 5/19/2022

With Mods
Adjusted Lim:
Raw Peak | Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude | 9_dBuV/m |Peak Margin| Results Margin  |EUT Azimuth

(MHz) (dBuv) (dB/s) (dBuv/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)
1.329 18.1 26.1 44.2 65.1 -21 PASS 225
1.852 17.2 229 40.1 69.5 -29.4 PASS 90
2.493 16.4 20.4 36.8 69.5 -32.8 PASS 315
3.006 16.6 18.6 35.2 69.5 -34.4 PASS 180
13.532 255 9.9 354 69.5 -34.2 PASS 315

30 13.8 8.1 219 40 -18.1 PASS -18.1 180

1 MHz — 30 MHz Perpendicular

Bureau Veritas Consumer Product Services Inc. — Peak Scan Data, 9kHz RBW, 30kHz VBW
+ TopPeaks
Radiated Emissions, Magnetic Field, 3m Measurement
— Limit: FCC_pt15_209_dBpV/im
Peak Data 1-30MHz Perpendicular Antenna Orientation

—  Marginal Level
TE Used: EMI Chamber 2, MXE 2093, 0755, 2682, 2610, 2474, 8447, None, None, None

Work Order - W0071

EUT Power Input - 120VAC 60Hz 4 ‘91
Test Site - CH 2 a d
Conditions - 22.2°C; 51.8%RH; 1003mBar

Tere

Test Engineer - Ryan M. Brown

Date of Test - 5/19/2022 BUREAU
EUT Maximum Frequency - 5250 VERITAS
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Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency (Hz) 802.11n Low Ch
Adjusted Amplitude = Raw Reading + Corr Factor. Data Rate: MCS 2
Tile Version: 7.4.4.12, Profile Version 15 May, 2019. With Mods
1 MHz — 30 MHz Perpendicular
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